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moex

S - There |s an mdex at the front ahd rear of thls catalog

R . The front mdex is ‘an alphabetlcal mdex of the major o .
' »-'groups or assemblles R o -

R ';‘ The rear mdex isa numencal inidex of the part numbers e
sl and pages on: whlch these numbers are shown E

o ILLUSTRATION

Sl Each |llustratlon in thls catalog shows a group f parts SRR 5.
Vor' components. These parts: and.. components are’ .
- alrgned approximately as the parts and components on . -
. “your machine; Each part and component in an |Ilustra-'_'; o
~ . tion'has a reference number. Thesereference numbers . .-
" ‘are in a list on the page- opposnte of the illustration. L
"7 Next to the. teference number. is the .part number, - - -
- description and. reqmred quamty of the part shown |n o

"{the |Ilustrat|on

.NSS "Not'sold separately” rndlcates that the partis. . %
...~ only avallable as & component of an assembly or the
. [ part must be Wpurchased locally.” if the-part is.an
assembly component, the descrlptlon will-be: mdented s ) e
The words nght hand (RH) and Ieft hand (LH) as used‘ : o
-"+.%in this catalog indicate the direction while. youarein . .00 7
. the operator 3 seat |n the normaI operatmg posmon :

g under the assembly descnptnon in the parts Ilst

- "O/L “Obtaln locally”

. "Footnotes “are’ added to a: part number when_ SR

more information isneeded “for. |dent1ﬁcatron They-} i ':"“:.INDENTED DESCR"’T'ONS

R only relate to the part numbers mdlcated

“'REF,. PARTNO.  DESCRIPTION.

-:65967 - '.' - SEAT - socket ball.
'Ci7v 56210, . ¢ - SPRlNG' socket . ... L
. - 56209 " SEAT - socketspnng .

.G 48T v-',CLAMPASSY socketassy ..."......
(16836 . . BOLT-1/2"x21/4"N.F.hex ...
+.0132- .1047 - PIN-cotter, 3/16” x3" ... .1 ...
~.C " 55889  : .STUD-ball,socket & cylinder. _‘ .

C5..013-. 04100 . BOLT:1/4"x5/8"N.C.,hex .n..i .. ..o

e -.,.4_>:.~,j-,,;|_ocx WASHER 1/4"SAE....-.._‘..\.,~..‘;.‘..

[SB0E Basien é:;iéie
o
&
3

. GENERALINFORMATION . = .

;j PARTS ORDERS o

C~ . 55169 - 'CYLINDER ASSY rearsteenng R
s Co . 56208, 'SOCKET ASSY;-rear cylinder... . :
©o.C 65966 .. PLUG- adjustmg, socketassy.-.{. ORI
" 'vC. -
C
C

. &4

‘- --4_ e

L All orders must mclude the followrng mformatlon:‘_,‘:”-.f A

Y "uCorrect part number

2. ""Complete descrlptron of part or component

:~Total 5uant|ty of each part or component

All necessary product |dent|f|cat|on numbers

2
3
: u ;v‘:l..-.’:'-fProduct model number B _ o
: ,
6

Method for sendlng the parts
_ 7 Complete and correct addre\sg ol
s CATALOG REVISIONS A
R As the product changes new pages wrll be avallable' .
for your catalog A notlce wull be |ssued e

;wu"UAR . ”Use ‘as requnred” mdlcates that the part‘TA'j'-V
. ‘:":viquantlty is varlable _ . o

\

lMPORTANT Put. alI revisions- lnto the catalog as" h

T soon as possrble g

" RIGHT. HAND: AND LEFI' HAND B
- IDENTIFICATION "

R ‘:An assembly can have many components The com- o

..~ .-ponents -of an- assembly are mdrcated by an mdented, Tk e
- .-descrlptlon .The.quantity-for an indented part.is the: = - .

.. total’, needed for that complete assembly See the-:'}

";“‘_example N o L ,

R N N PO I

Deck Belt and ldler Pulleys R
' Rear Axle and Leveling Lmkage AP
.- Spindles and. Blades . e :

- Hydraulic System '
Hydraullc Motor

L T B T T T A O

Deck Belts and Deck Covers
Pulleys, ‘Blades. and Spindles :
““Axle and Mounting Brackets -
Hydraulrc System. ... ...,
Hydraullc Motor T P,

P AT
Ceisie alale s e »

............

' Auger Housnng, Chute Control and ert Assembly
- "Auger and. Drive Shaft ' PRSI ,
Hydraullc System .
Hydraullc Motor

REQ’ SR

R
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RIS TP 1 : AHnM44 ANDEAHnma nomnv MOWERS ?Q e

DECK covens AND UFTUNKS o T

REF PART NO DESCRIPTION

€ 42164 c’ovsa - deck. belt (AHRM44)
C" 37342 '. COVER .deck belt (AHRM48)
C 28105 . " RING - retammg S
195- 533 . WASHER - 1/2""... . oiv. oL Ve i
.. 187- 1036 “ .'SCREW - 1/4" x 1/2" self-tappmg Ty
- “C.. 18315 . LINK -lift. (ase.with tractor model. 31 18) . '
. C 25703 LINK lift (use with. tractor models 4116 41 18 4120)- R P SN
.~ .C.31500 " RO .LER - antl-scalp
©7C 31501 . SPACER - 'sleeve .. ... e et
; 111- 375,, " BOLT:- 3/8"" - 16 x:3"" carnage -

R U113 241 - BOLT - ‘3/8" - 16.x.3 hex head
~ 100 7. 131- 938 .. NUT: 3/8".-16. ‘flange- lock

'- L 42165 ' DECK:- mower (AHRM44) .. ... 0.0
‘ _3}73.2.5 . DECK'-‘mower (AHRM48) ... ; R
/32958 - .'DEFLECTOR - -chute . .0 sy
30766« 'ROD -'pivot ... ..., .,
Jf’30768--~ ‘NUT. - push e .'
31505 . " *'SPRING - chutes. BTN
10821 " PIN - clevis.:. ..~ v oL EAMMRN,
421731«"'1' COVER - mbtor ( (AHRM44) ST
- 37347 COVER ‘motor. (AHRM48)' [ER
SR ¥ R 31518 SKID -rear. .. ... ... .0

: 19 113: 102 'BOLT - 5/16" - 18 x 3/4"'_ L

L2007 7181- 911 NUT - 5167 <180 1. .

7021 . .C. 40953 TRIM I|ner i B

©© 0o~ di:m"#’ w’"&i —
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: ?ﬁ;REF:]~

nfb ooo b

.MMNO
- C737392 .
C 14768
. 131-1352.
“~oC 37323 -
113~ 208,
‘C 10821
c 28105

42446
37062
114482
37331 .
12251
111273660
. 195-.525
131-1181"
111- 371
C.- 14768.4 .
195-- 105 -
.113 102

*;DEscmPﬂom A
“:BRACKET - mounung....;Lﬁ;;J'
~ SPACER - sleeve’ . ..
 NUT - 3/8"-
:FRAME tow .

ARM |dler

BOLT .- 3/8"" =

.. Printed.in USA S

16 x 1"

..........

.......................

'BOLT £ 3/8" - 16 x 1- UMLL:ph
PIN - clevns 12" x 1" Pl
g 'RING - retalnlng .......

.........

DECK BELT AND IDLER PULLEYS"_‘ BRI

g BELT ‘mower. deck (AHRM44)
'-BELT mower deck (AHRM48)
SPRING - tensuon

.. PULLEY .- back5|de |dler e e e
16X, 1 1/4” carralge
AWASHER 3/8"" . ORI e
- NUT.--3/8"" lock:.
. BOLT -3/8" -
*SPACER - sleeve e
. 'VWASHAER - 1/2". L _
e SCREW 3/8" = 16 X 1 3/4" '

Cmm%u;g;;,;;;.w:

16 flange B




R PR

PART NO
e 31498 W
G 31499,w" LT
- 195-; 541.;_:_;".WASHER _656“._-, 23
L 131- 930 NUT = 1/2" =13 flange iock
CC 31577».3 f_'fROD level, adjust
'_.,131- 938 .. ‘ ,
L1824 3100 e
e 31580 STRAP connector (AHRM48) shown o
v L.C 42447 ';‘Q'STRAP. connector- (AHRM44)
. 14327 B4 . PIN -clevis 3/8" x 1. ...
.. 195-°525 .  WASHER «-8/8". . . .. .. i
. +:182-,320 PN - cotter 3/32” x'3/4""
U of _‘37336,"]{AXLE ‘mower (AHRM48) ", ., 00
' °C 42169 . - AXLE --mower (AHRM44). NP LD
.+ 'C". 20005 . PIN- Iocklng o e N P o
e mC 10482 ‘,f-SPRING compressuon . ;
*+7.138-. 96 - PIN - Toll 3/16" x 1 T '
0 :111-.340 ' ‘BOLT - 3/8" - 16 x.3/4"". carnage
S 15935{{_1':.-._BRACKET “height adjust .
©o111- 43200 BOLT - 5/16”' 18 x 3/4"" carnage o
. 7131—, 911 - NUT- 5/16" -18 fIange lock ...
.~ C 37327 :BELLCRANK - levevllng SECRNILAIAEY
. 195- 533 - WASHER - 1/2". ..\
.. 'C 31679 . 'BRACKET - channel .."- .-
"'{'."_113- :207° . BOLT - 3/8"-:16'x. 1" SRR
©.*'C.*16573" .. SPACER - sleeve . _'» .
©.'C 28105 . ‘RING. - retaining . ) P
©131-1352 - _NUT 3_/8_" 16flange head :

-
6
8.
9 ::

R AL AN S e e e S SRR NG SN BN D

SPINDLES AND BLADES

' 'v"PART NO s .DESCRIPTION
'40723'._'»-‘,‘. 'HOUSING - spmdle
28971 - BEARING - spindle ., . : .
.C' 10810 SPACER - bearmg
C: 25542 . ADAPTER.- blade .
C 31452 ° WASHER - 3/8" x i
S1192-0 210 ST L
B B 209-'- '_1f,’>-BOLT 3/8” - 16 x 1 1/2" (use 35 ft Ib or torque)_ S T
: :C-'31566 - SPlNDLE : : P N
.C 29431 jSPACER spmdle W \
CaeeCi31B71 .- BLADE - 15- 1/2"(AHRM44) ‘
e C- 315727+ BLADE= 17" (AHRM48) . ” ' .
S 113-.-206 ., -BOLT -:3/8'"~-16 x. 3/4” (use 15 ft Ib. of torque)
- 219- 0 20: - FITTING - lubrication: . ‘
*C 256544 - ;_,'.SHIELD bearlng

el
3.
Y-
5 2;..
el
".-".'7 K g
'8 -
9
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.SPARTNO
‘~,c 37313
.- C- 25687
L C . 25689
'f“187 1036
. C.-28977
. ~.C, 26405 °
. 1324 310
e 28976
;. -'C’ 25620
w113 447

1317930
- 195- 525
v 131- -938.:

- 195- 541
. .131-1352_
. 113- 7262
.- C 26958
1. C 10821 ¢

So@NOaRwN o W T

—

0:00 N OO H WK

a8 1060
€ 27730
C 137317

o ct 12281

.;:;f1115;3663f

L.t 195- 105
.+ C 14482
..111- 371

N O 14768

s C. 37316,

. C 137063 °

195- 533 BeR
w0 € 10898
LG 277310

DESCmPﬂON T
E DECK - mower 60" ( '520mm) ..

“BELT- splndle dnve

. jGUARD deck.belt . . ;.. .0
.. 'SCREW - 1/4"".- 20/x" 1/2" self—tapplng '
-ROLLER - 2-1/2'" x 7 (63 5 X 177 8 mm)

SHAFT - roller g
PIN - - cotter’ 1/8"‘ e (3 17 X 25 4mm)

_ 'ROLLER .2-1/2" x,2- 3/8"" (63“ 5'x 60 32 mm) rear ey

. SPACER - sleeve.. .. .- R ERRN

. BOLT*- 1/2" - 13 x 3" hex~
_NUT Iock 172" hex flange el

- 'WASHER - 3/8°
- NUT - 3/8"

vi"NLfT 38 16Ioék - .Lﬁ;3jA',;:
BOLT - 3/8" 16" x 3-3/4" L]

LINK - mower lift 8" ..o
PIN -Clevis.. W

PIN - retarnlng, spec|a|
SPACER - sleeve.. , o
PIN - roll 3/16""'x 2- 1/2" .

‘ WHEEL antr-scalp

ARM -idler. ... v

“PULLEY - idler . - PO
BOLT - 3/8" - 16 X. 1 1/4" ol
WASHER - 1/2” L . RN
“'SPRING - ‘

'JBorr—-wa"}

" COVER - belt... .J,gﬁ_;g..:;::m;:ﬁ.run‘
-BELT ,'-j'drivei'j-._:’.,_ P :

* Printed in'U.S.A; Y

~
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. «iPARTNO
SN i 31393:_ “BLADI
7113--268. . B
181:1216
S ‘ 206.“" " 0|
SRR ol 31394{;f
.77 C 25781 -
. C."25642
TC 28972
€ 25643
72126-7 167
. € 25644 .
1 ..C 25645 .
©..131-1331
_1~1-‘1_ -371.‘-_'._‘
©1131:.938 .

4T3

£128- 101

. C 25543

€ .725829 .

. C" 25688

©-196% 620

:129-1020
. 1314 176

25627

,;,'o o ooo oaoo.

'WASHER

‘BOLT - 3/8"
‘NUT - 3/8" flange Iock
' »BOLT -5/16"" -
-_’-SHIELD bearlng Qs
:" SPACER - sleeve . ... i
~SPF(lNG compressnon U P
'_WASHER 3127 I. D X - 88" O D

' NUT-bck5M6”fwx;2f;pxigpu¢,pp~
. SPINDLE - center . ...... 0 .., ..

25632 .
25635
40722
40955
©16516.
28971
-10810 *
. 25541, -
19- 20

" 'SPINDLE - Lrt..;._;;f.;;;:xiyb-

;mvmmmmMme““ff»
.'KEY:- square
.}fPULLEY drive . .

16 x 1" camage :

-18-x 4% Hex .

e e e VI e i e e e L

..........

NUT - 5/16 hex ..". . ... 0wl PR

SPINDLE. - R.H.

L L I R S

_."HOUSING - center spindle. ... .. L0l
- HOUSING - outward splndle [

" RING - retaining ... L. U0 a
'_‘BEARING spindle ... .. .:
¢ -SPACER - splndle bearlng
..~ SPACER - spindle., : .

' :‘-FITTING

Iubncatlon o e e e e S

HREOORNL AL S NANNNONDE W NN S AN AN




AXLE AND MOUNTING B ,"CKETS

o ‘PART NO DESCRIPTION

B G 37321 . AXLE - ‘rear- L
".,';-'111-: 371 BOLT - camage 3/8" 16:x 1
©.C 26389 . -BELL ‘CRANK ™. ... o
L 131 938 . NUT --3/8’" - 16 hex ﬂange Iock
o CA 20005 “PIN - Iockmg '
. .C 10482 - SPRING - tens:on
e 138- 96 . PIN -rolf L. N ; ,
TiC 15935; BRACKET helght adjust R
011171320 - BOLT - carriage’ 5/16°". - 18 X 3/4”' o
0 193- 1297 LOCK WASHER - 6/16°" . .0\ .., 1oL i o s
S0 13%: 911 . NUT -'5/18"" = 18flange |ock AR
SR ol _..'26384 CLINK - rock @rm oo il i
v 2141- . 54 - PIN:- clevis 3/8": ...,
©132-::321 .- PIN - cotter 3/32"" x 1” ‘
. 195625 WASHER 3/8” : . .',‘-, NI
132 '310“’_‘-’- PIN - cotter 1/8" X, 1" "'
S C 25682 “WHEEL - height adjust IR
o C ,25683 . SPACER - sleeve ... .. ......
©17113--.447 - - BOLT.1/2" - 13 x 3 1/2"
~131-,930 " " NUT - lock.1/2"" - 13 hex flange
S OR 31399 BRACKET front. mountlng
SRR o 26403 S LINK - - tow R.H. (shown)
- C 26402”‘ LINK = ‘tow. L.H. N : :
"C-. 16573 . - SPACER -'sleeve ... ... . . R S SR A
1 "111- 366 - BOLT - carriage 3/8" - 16 x 1-1/a" ~, /1. | 111 Sl e
"’"13-1'_'-.1_'352, “NUT- lock.3/8"" : 16 hex flange\ e e
€ .24182 " -BUSHING - flange .- '
. C.19502 ‘BOLT A
,C 26033, . PIN - adjust . e T i n e Lh
L .195 533 WASHER - 1/2" g" '
-C7 10898 ... PIN- safety
“C 26385’ LINK Ieveler '
L C10821 PIN cIeV|s
. 1€ 1110883

S 0 N o SRR 68 RO RS RO i, s i G

S e S ww e s N RN NS

L prntedin USAAL e T T T T ey 1992




51 . BRACKET - mountlng
- NUT - 3/8" NC hex. ZP . : ‘
) "+ .PIN -"cotter 1/8"* X 7/8" TR
). BOLT - 3/8"!": 16.x 3/4"’ carnage
L NUT- Jock 1727 it
- CHUTE
.'DEFLECTOR TN
It 271 CBOLT - 1/47x 1/2' NC hex ZP
. 7'131:1102 . NUT lock 1/4NC hex ZP L
+-.111-,°340- . BOLT - 3/8"" x 3/4'' NC carnage - :
- C.28263 " "WASHER - distied 25/64 x 1""°0.D.
' Tg',C :22774 WINGNUT deflector Iocklng ‘
' -Cr 15334 BRACKET chute holddown
z: 111<v132.,;“
_A_Vf.;-_'131- 91 1 NUT - 5/16” NC hex ZP flange e il
- 332.’55_. "PIN"-"cotter 3/32” X 1= 1/2" e
SR - " CRANK: - chute ; L
--_C 24643".._' ROD - chute control .
©.C 24640~ COIL"- chute control . ) c e
195:2134 . WASHER - 1- 3/16".x 2 1/4” ZP LU
© 195- 5411 : ,.WASHER ~21/32" X, 1 5/16” :
L C 17775 - SKID - shoe“ g
. 113-.412 . B
S5 196- 534
., C25580 "B

Soaad S e T g T
NOOTRWN=0OONDODWN= W
WRNPONR 2SN AR = D0 g e

—ffaf -,

. E e

\ " -

NANN SR S o




LGN e F. PART No DESCRIPTON -
SN\ R e B 1 e 28277 o FLANGETTE 45
N () AP 27 . .28817 2
R A - NN \ . N B 111- 132 " 'BOLT.: 5/1‘6” X 3/4" NC ZP carnage , e ‘ : [T S SO S
S« St - N B . 4 121202260 BOLT.Z3/8'% x-1'*.NC hex (usé lock sealant on threads) flange Iock T TR SRR
DR T TR ~ £8. 7771315911 ¢ NUT - 5/16° NC hex: ZP‘_fIange lock . - R
SR e S .. 6 .C 28209-', . 'BRACKET: - beanng LA LI T
LR ~(3) 7 0 -138-°. 81 PIN-- roll 5/32"" % 1 v 1
SRRy N 8 118 206; . "BOLT - 3/8" - 16x3/ LA S A S I SRR
SRR T, SN 9 0. 195-.522 . WASHER - spacer 3/8” ...\l L ilia i, T UAR

R MU R ~10 7 - 131:.938" . NUT - 3/8” - 16 flange.lock . . ... 0 P T PP : SRR ‘
AN e PR 11 . € 18183-." CHAIN - auger drive 75 pltches #40 roller cham, A il D
SN A Tl €528982 0 0 LINK - connectmg #40 o S 1

SRR T S TIC 728984 L LINK-- roller #40 .. o R 2
) £ 120728983 .. ULINK -.offset #40 .. : A 2

e e 713, 138 138 *PIN-roll 1/47 -1 A 1
R T ey RTINS " 14 NSS " "COLLAR - locking; (mcluded wrth |tem 2) 2

Ny TN, T C 15 _,42157.5,. "SHAFT - drive- ... v o000 o 1

_ L IR R 16 + 31953 . ‘PULLEY drive shaft 1

B ) G D 17 ~ .7 C ‘25853 - ‘AUGER 48" L 1
AR 18 25840 .. SLEEVE - bearmg 2

PR S Plaoid 1977 77 C. 28971 ' BEARING -auger".‘ 2

PR TR T TP 20 Y. Co 28841 SHAFT stub . 2
e L

Pnnted in USA «, o February 1992




o PART N0 DESCRIPTION 4 o i'_‘i j_ e UREQD
o 3696}/ MOTOR hydraullc (repanrs below) O T U A '
P 37335 " - -BRACKET:- ‘mounting (AHRM48).. ..o ... i o el o .
- C 421 72 "‘.'BRACKET mountlng (AHRM44)
© 113- 2087 BOLT - 3/8'- 16 x 1'% .., .. 5
- 131-1352 - NUT -.3/8" -'16 flange fock . ...
-7 2185137 - FITTING - 7/8'".- 14, 45% elbow ST
©.0.218:5105 - FITTING - 9/16" - 18,-90% elbow .’ BRI
- C..37065 - .. PULLEY. - 4- 1/2” (AHRM48) includes set screws i
" C .37066 " .?‘PULLEY 5" (AHRM44) includes set screws ..............................
113: 102 - BOLT -'5/16" - 18x 3/4".". ..\ 7 S '
. 131-7911 ° *NUT - 5/16'" =18 flange lock : j ‘
.-+ € 37348  HOSE - case.drain .. .: TR
.+ € 37349,  HOSE'- return (AHRM48)
“.11. 7. € 37350 - HOSE - return (AHRM44)
w127 Cr 37350 " HOSE - supply (AHRM48) .
712 0 0 C, 42445 "HOSE - 'supply (AHRM44) " : T
.13 .-, 7 218- 485 . -FITTING -:90° elbow, 7/8"" - 14.'.‘ .' . [P R S
.54 218-.483 - FITTING - 90° elbow, 9/16" - 18 .
~ 15 . .G 37187 - COUPLING - qunck male. 7/8"’
1607 0 C 37188 - COUPLING - quick, female 7/8" ... .- .
©0L.070 - CT41044 ' COUPLING - quick, female 9/16" S
- 18 7 C.33404.7 7 PLUG -dust . . .
w190 C 40642 . - PLUG =dust’.. , . _ S
o 20 ' - C 40641 L CAP dust e I;.. e .v._.'." R R B . ....
218366 .-SCREW - set 5/16" 8' ’.~.,‘ ".*-5' :

L,
- m ] RS

SOVONNDOADWNN =

HYDRAULIC MOTOR .
e e e for AHRM44 AHRM48 AHRMGO AHSB48

© 36963 . ‘MOTOR hydraullc o .,j.‘;‘. N ."‘;‘,.- g S S N
©40804 . .BODY : motor, drive end S S N S
40805 * - PIN - dowel. AN e S e
40808 .
. 40809, -
40810 .+ ;,
4081 1 SCREW socket head 3/8" -
40812" R BEARING L
140813 " 'SEAL -ring-. . : .
40814 - .. "PLATE.- gear.
40815 ~ SEAL - il . i |
'~.g40816 . SEAL:- load.. cia _ _
40817 .. - SHAFT AND: GEAR dnven A PTCDN AFIADUE SRS DN
40818." . KEY.- square PR T PSP IV PPN L
-40819.. .- 'vCOVER - rear: e e e P
{4082‘0‘: - PLUG = :small (not shown) ORI
40821 - ,""CARTRIDGE -check. .. ...
40822, - PLUG - ‘large (not-shown) ... .. %000, il
40823‘5"_.. “SHAFT A AND ' GEAR - drive R

6]
i,
/ /IMHM]
v
OO HWN =

NN

5 AN

—
-
N

\v v v v ors

\
7
s
S S S S

N

-
o_' 00000 h_'d i} h o r')-h:o‘éfh?ofofo' o. .
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CONO AR W=

L ®060066666600N
~
——
[0 o]
~

_PART NO

c 37066*];
v C 36963 -
. C ‘37478

13191
- 113- 207
13121181

@
R
)

DESCRIPTIO

PULLEY

'MOTOR - hy
SUPPORT - motor. SLL e
S 113- 2080 '

. 131-1352
- 218-5137 ¢
,218-5J05 .
113-102,

BOLT.='3/8" -

U NUT -'3/8""-
 FITTING - WE' SRR
;HTnNG 9”6”-18 90°emow.“Qg”j},ﬁgm.;.Tgﬁa*
. BOLT.-5/16"" PP PRI

.HRMGO OTAR MOWER”'- |

HYDRAULIC SYSTEM ¥

5 (mcludes set screws) i . el

draulic (repalrs page 21)

..............-,....v. ........................

14, 45°emow.ﬁip;;;;“;q}A '
.18 x.3/4"..

NUT - 5/16% - 18 flange lock . . ;... oo o

‘BOLT - 3/8" - . . i -

“NUT.- 3/8":- 16. fock. ... ;oo ool SRR

FITTlNG 9/16" ~'18, 90° elbow ... . S T e

" FITTING =7/ ol i
" TUBE = hydraulic’. .. oot ... R eI
- CLIP-- retain R

' ‘_HOSE case A )

*HOSE - return .. S

- 16'x 17 e T S AU
8" - 14, 90°emow..,;ﬁ.;;.L@ulﬁﬁzf“j

ling; tube o base G
drain . RSN

HOSE - supply . .. . . 7_; :.’ PR R

: ' -'fPLUG dust.

CLIP - retaln

~.~'COUPLING -
-+ .COUPLING -
" "COUPLING -
- . CAP- - dust..
" PLUG - dust

. Printedin USIA. . T

quick, male 7/8"". % Sae e
quick;: female 7/8""-". B L T TP
qu1ck female 9/16” ”.

...............

ing; hose to. tube I ".V.l'.? e T

B IS S N E I U QI ST
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'o ;c')'c'jo"o o

.~ PART NO."
- C. 42160
: .C°.33267 .
- 7178- 8568 .
. .C 42159
;' ./C..36963 ..
11320870
 131- 1352
. 218-.5107
o -218- 5105 -
€. 42183.°
42182 -
~42184" .
42180
42181 "
. c 33218
L1133
©129- 101

192-7.19

S 141- B4
" 136-7159:
37187, C
37188 /.
27714 .
33404 .
40641
5 C1140642
" 218 485 -
218- 483"
. € .42193 -
."C . 40818
..C 29581
. 1132208,
+ 0131, 938-

L PrintedinUSA. 0

DESCRIPTION .
'COUPLING hydraullc motor

.-,’MOUNT hydrauhc motor . .. i .‘ >

-BOLT"--3/8'~ 16 x-1-1/4". v i
"NUT -lock 3/8"" - 6_...., “..i.q_,,;..q T P
CEITTING -.80° 7/8" - 14 . o oy D e e
FITTING - '909. 9/16"'- 18 el
HOSE - supply o el e e, .

~ HOSE - case draln e
" .HANGER - hose, rear. ,}
- HANGER - hose; front ...... S

. -CLIP - retaining - ; -,' Do
. BOLT -:1/4"" - 20 x 3{4"' e e
-~ NUT - 17472205 o S L e
LOCKWASHER - 1/4\ e e b L S T
PIN - clevis 3/8"" x 1 06" P A

;.PIN halr cotter / o

CPLUG - dust . oL

FITTING -'90° 7/8” - 14 e L L R R

CFITTING 2 90° 97167 = 18 . Lui . i o e

5 SUPPOR'F “heat" exchanger RH L T o

" KEY - square, pump _ W FRRTIUE RS PR

" KEY - 3/16'* square x 1" drlve shaft
-BOLT 3/8" 16 x 3/4""“ :

-)F"NUT 3/8” 16 flange lock -

- :',‘* AHSB48 suowm.owen-.--,

v

HYDRAULIC SYSTEM.'..,;,_-’, Ceelliin

INSERT - coupling ... ..... .. .' '-, SR
SCREW - set.5/16'""- 18 x 3/8” e

MOTOR hydrauhc “(repairs page 2,1)

HOSE - return .

; COUPLER qunck female 9/16” il i
PLUG ~dust™. i\ ... e

CAP : dust...;;i;ﬁ}.[.};;IQJ“

REQD. -

| February 1992, -




Y SPINNING BLADE
% L ‘!!’ cl“. Lo

CONYACT CAN INJUIE.

FLVING DEBRIS -
omure MOWER ONLY -
DISCHARGE CHUTE

eumrcovsn OR COMPLETE |. -

% |

ROTATING AUGER S
TO AYOID | I!Vlll "CJU'V St
~ KEEF HANDS OUT OF AUGER AND DISCHANGE
- CHUTE WHILE ENQINE I3 RUNNING -

: GRASS CATCHER IN PLACE.
'DEBRIS MAY CAUSE INJURY

1 no'sTEP. | .

' COHR(CYBLADEAUGNMEN' I

e A nanvmrmsnuucunsvwnsummnsPAc(n o .

“.* DUOOSEN FOUR SPINDLE HOUSING MOUNTING NUTS ON THE UNDERSIDE
OF THE MOWER FOR FREE SLIDING MOVEMENT OF ASS'Y

EACH OTHER AS SHOWN IN BLAGE ALIGNMENT DIAGRAM

!l‘ClE‘l AS SHOW)

KEY AS A GAGE

BLADEALIGNMENTANDBELTTENSION IR

0 ABIUST THESE NUTS TO OBIAM A GA -:rwzn u::m oF wu mn "
N/ 90AP WIDIH TO BE :ouAL 1 m-cxnsss OF TRACTOR ccumon m use.

) namzN Fnun snmm( HOUSING Mouwmc NUTS s(cuu!u : AR
.

Lot

| THE COHRECT BELT TENSION IS OBTAINED 34 SPRING S
- LENGTH A" TO BE APPROX. 5.25 IN: INSIDE LOOPS. POSITION + © -
ADJUSTABLE IDLER 7O PROVIDE PROFER TENSION .

R SPINDLE

A ADJUSTABLE
Ll : i /\ £
. SPINDLE ._.~~ - [ . SPINDLE

(TAKE ury

BELT INSTALLATION

o e S
3 AUIGN BLADES SUCH THAT ADJACENT BLADES ARE PEI?END‘CULAR LK R

L7 iworawonitine
 GUTTING MEIGHT

A

- | commerciaL |

".{;'PART NO. T
c 42109{; " DE

fomNooRON T

C 31989
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